) AVEIN

ABAHTIIMOL

HOMEGYM (200

MoAudpyavo MupvaoTiKnG
(Odnyiec Zuvappohdynong | Assembly Instructions)

Odnyieg Assembly
OuvapuoAdynong instructions
oTn oeAida 3 on page 22

YN a.

Scan the code
to view a short
assembly video
(Greek language)

ik Md6e nepiocéTepa K, '— TR
STt vIa TO NOAUGPYaVo P
i yia To noAuépyav ,

[& Iﬁt okavdpovtag 1o QR

Learn more about % @
the homegym by

scanning the QR @amila.gr AMILASPORTS

ITEM No.: 91204 www.amiL3.9r



OAHrIIEZ AZOANEIAZ

1. Aladote OAeg TIG 0ONYiES KAl KAVTE AOKNOELG TPOBEPUAVONG TIPLV XPNOLUOTIOINCETE AUTO TO UNXA-
vnua.

2. ENéy&re Oha Ta e€aptrpata mpv TNV ocuvappoloynon/xprion Kat Befaiwbeite ot dAa gival cwoTd
Kal ETOIA YA Xprion.

3.To moAudpyavo nipémel va TormoBetnBOei oe amdAuta emimedn em@Avela Kal, eMeISN ol EMPAVEIEC OU-
vABwc Bev eival eminedeg, ouvioTatal n Xprion £vog cLVOETIKOU a@PwdoU¢ TATTNTA 1} LOKETAC.

4., YupPouleuteite Tov 10TPO 0AC Yia TO emimedo TN MPooTABEeIag Tou Tipémel va @Bdoete. Auto emBd-
Aetal gav ioTe TAVW aTd 45 €TWV ) EXETE TPONYOUHEVO BEBAPUHEVO LATPIKO IOTOPLKO.

5. MNa va éxel amoTéAeOHa N AOKNOH 0ag, TTPETIEL va YiveTal o€ KaBnuepvé emimedo Kat yia TouAdylotov
20 Aenta.

6. Kpatriote pakpld amo 1o moAuopyavo vATIa, Jikpd maidia kat Katolkidia.

7. KpatAoTe HaKPLA Ta XEPLa amo Ta KIvoUpEeva Pépn.

8. Mptv amoé v doknon €ival cwoTd, yla va PNV TPAUUATIOTEL KATTOLOG UG, VO KAVETE Hia TTpoBépuavon
O€ OUYKEKPIPEVOUC HUEC. META TNV AOKNON TTPETTEL ETTIONG VO KAVETE OPIOUEVEC AOKATELG XOAdpWONG
Kal TaVOOMATOC (TEVTWUATOG puwy “stretching”).

9. Mnv 1o XpNOIMOTIOLEITAL OE EEWTEPIKOUE XWPOUG

10. MnV XpNnOILIOTIOINCETE TO TIPOIOV Yia AANO OKOTIO EKTOC ATTO TOV TTPOTEIVOLIEVO.

11. Qopdite mavTta aBANTIKA TTamoUToLd

12. Mnv aoknBeite pa wpa mpv @ate / Mnv @dte pia wpa mptv aoknOeite.

13. Eav aioBavbeite adiabeoia, (alada, vautia rj oTidmoTe AANO, OTAUATACTE AUECWE TNV AOKNON Kal
oupPouleuteite éva ylatpd.

SAFETY INSTRUCTIONS

1. Read all instructions and warm-up before using this machine.
2. Check all parts before assembly/use and make sure they all are in perfect condition and ready for
use.
3.This machine should be placed on an perfectly flat surface and, since such is not usually the case, the
use of a mat or carpet is recommended.
4. Consult your doctor about the level of exerction you should reach. This is an absolute must if you are
over 45 years of age or have a medical history.
5. For your exercise to be effective, it must be done on a daily basis and for at least 20 minutes.
6. Keet it away from infants, young children and pets.
7. Keep hands away from moving parts.
8. Before exercising, it is advised to warm-up, in order to not injure any of your muscles. Also, after your
exercise, you should also do some stretching ald relaxation exercises.
9. Do not use outdoors.
10. Do not use the machine for any other purpose than the reccomended one.
11. Always wear sneakers.
12. Do not exercise one hour before eating; do not eat one hour before exercising.
13. If you feel unwell, dizzy, nauseous or anything else, stop exercising immediately and consult a doctor.



AIZTA EEAPTHMATQN




€@x2 @xa  @Dx3 B>z @axe



o

# | Tux. Nepypapn # | Tpx. Neptypaen

1 1 |Epmpdg KABETOC OKENETOC 39| 1 |[Ma&\dapt Sikepalwv

2 | 1 |MNiow otaBepomointng 40 | 14 | XuykpatnTnG CUPUATOOXOIVOU

3 | 1 |Kupiwg oKeNeTog 41 | 14 | TpiB€ag ouyKpATNTH CUPLATOCYOIVOU
4 | 1 |Avw OKENETOC 42| 1 |lpavtag actpaydiou

5 | 2 |OdnyoiBapwv 43| 1 | Movn Aafn

6 | 1 |Bd&on umpdtowv acknoswv otrifoug 44 | 8 |MAaotikod SaxTuAidL@16 x 011Tmm

7 | 1 |A&&6 umpdrtoo aoknoewv otriboug 45| 4 |Kamdki appwdwv MPOooTATEVTIKWV

8 | 1 |Aplotepd umpdtoo aoKnoewv oTrBoug 46 | 4 | Mikpd a@pwdn MPOOTATEUTIKA

9 | 1 |Bdaon kaBiopatog 47 | 2 | Meydha appwdn mMpooTATEUTIKA

10| 1 |ZwAAvag eKTAcEWV TOSIWV 48 | 2 |Méporo M18

11| 1 |Baon pa&ihapiovl Sike@aiwv 49| 2 | Mikpo moépolo

12| 1 |Bdonm\dtng 50| 4 |TpiBéac@32mm x 19mm

13| 1 |MA&ka mieong modiwv 51| 2 |TpiBéag@50mm x 16mm

14| 1 | A Bdon tpoxahiwv 52| 2 |[TpiBéac4Tmm x 02Tmm

15| 2 |Xepouhia 53| 2 |Amootdtng @50mm x 20mm

16 | 2 |Meplotpo@ikd oTrplypa TpoxaAiag 54| 2 |Anmootdtng@50mm x 35mm

17| 1 | ONoyépa emhoyng Bdpoug 55| 2 |Amootdtng 032mm x 12mm

18| 1 |PuBuoTACaploTePOU UMPATOOU 56| 2 |AakTtOANOG ao@paleiag

19| 1 |PuBuiotig de€lol unpdatoou 57| 6 |[AaPn 150mm
20| 2 |Neplotpepodpevo dayxTulidt 58 | 1 |Aoukéto ue cuvduacuod
21| 1 |Mndpa aoKAoewv MAATNG 59| 14 |TpoxaAia
22| 1 |Mndpa aoknoswv éNéewv 60| 2 |TpoxaAia pe KAAUUUA
23| 1 |A&ovag mhdkag mieong modiwv 61| 2 |AaoTtixéviot SakTUAol@38mm x 15mm
24| 2 |A&ovac appwdwv TPOCTATEUTIKWY 62| 2 |AaoTixéviot SakTUAOL 062mm X 25mm
25| 2 |KdAuppa Bapwv 63| 6 |Tpiéac@25mm x T0mm
26 | 2 | AumAo otrptypa Tpoxahiag 64| 1 |Maviki60mm x 50mm
27 | 1 |MAdka evioxuong 180x66mm 65| 4 |Xtpoyyulod Kamdki @50mm
28 | 1 |MAdka evioxuong 140x65mm 66| 2 |Kamaki025mm x 2mm
29 | 2 |MAdka evioxuong 140x50mm 67| 1 |Tetpaywvo kamakt 50mm x 50mm
30| 2 |MAdka evioxuong 155x50mm 68 | 2 |Terpdywvo kamdkt 50mm x 50mm x 2
31| 1 |Avw mAaka Bapwv 69| 2 |Tetpdywvo KAmakt 65mm x 65mm
32 | 13 |MAdkeg Bapwv 70| 4 |Kamdki25mm x 50mm
33| 1 |EmAoyéag Bdpoug 71| 3 |Kamdkia Kupiwg oKeAETOL 65mm X 65mm
34| 1 |Avw cuppatocyotvo 3.140mm 72| 1 |Terpdywvo kamdkt 38mm x 38mm
35| 1 |Kdtw ouppatécyotvo 4.050mm 73| 2 |Aaoctixéviot SakTuAol @20mm x 29mm
36| 1 |Xupupatdoxowvo aokno. otrifoug2.950mm 74| 6 |Kamdki025mmx 1,5
37| 1 |KdaBwopa 75| 1 |Kwviko kamdaki 025
38| 1 |MAdtn 76 | 1 |NaoTixévio autokOANTO

To oxfjua aplotepdon-  To oxrpa de€id onpaivel

paivel va oi€ete Ta ma-
Elpadia amald pe o Xépy,
aMw¢ Ba SuokoAeuteite
07O EMOUEVO Bra.

va oiete Ta ma&padia
KOAQ UE Ta Epyaleia.

) —— ]

—

O xdpakag KOTWTEPW €ival yla va PETPAOETE TIG O1A0TATELS oo TIG BideC, 0UTWE WOTE Va PNV TI¢ Urepdé-
Pete petadu Touc. Yoy, pn Bacioteite ota oxedlaypdupata, yiati dev gival og péyebog 100%.

2

3

4 b 6 T 8 9

10

11

12 13 14 16 16 17

18

19




Ddwto | # | Tux. | Mepiypaepn Dwto # | Tux. Neprypaepn
84| 1 |AAlevoPidba M10x150mm
G A
: 83| 10 |Bida M10x85mm
q T
] 93| 2 |Ahevofidba M8x40mm QUWMHB 89| 1 |Ahevofida M10x30mm
q 85| 5 |Alevofidba M10x85mm
95| 2 |Ahevofidba M8x22mm qmmﬂmm 90| 10 [Ahevofida M10x20mm
92| 2 |Ahevéfidba M8x85mm
I
[ 94| 2 |Ahevofidba M8x18mm QW 91| 14 |[Ahevofidba M10x16mm
Q‘ 86| 1 |AAlevofidba M10x68mm
@ [I 99| 10 |Podéha 08 @ [| 97| 70 [Podéra @10
87| 2 |AAlevofidba M10x65mm
( T
98| 2 |Podéha 030x010,5 ~_ 100 2 |Noa&wadtacpaieiag M8
ol T
q 88| 7 |AAevofidba M10x50mm
@u 101 29 |Na&iuddt acpaleiac M10 @ 79| 4 |OpeiBatikédc yavtlog
1 | Ahevokhelbo #5 2 | Al\evokAelbo #6

—

C G » & » G G 81| 1 |AAuoiba 10 kpikwv
S A
C oG o &G » G » G o Lo &80 1 |Alocida 15 kpikwv
78| 1 |A&ovac M10x016x57mm
ﬂ :U 771 1 |Aovac M10x016x169mm




OAHTIEZ ZYNAPMOAOIHZHZ

BrAua 1

1) Nepdote AaoTtixévioug SAKTUAIOUG (62) 0TO KATW PEPOG Twv 0dnywv Bapwv (5), EI0AYETE TOUC OTIC
TPUTEC TOU TTiow 0TaBepomoInTh (2) KAl OTEPEWOTE TOUC PE 2 aAevoPideg (90) kat 2 podéhec (97)
(Eik B). To avw pépog Twv odnywv Bapwv gival onuadeuévo (Eik. C).

2) ZuvdéaTe Tov KUPIWG OKENETS (3) oTov Tiow otabepomoinTr (2) xpnoluomolwvTag MAAKa evioxu-
on¢ (27), 2 Bidec (83), 2 podélec (97) kat 2 maiuddia (101) (Eik. A).



Brjua 2

1) Zuvdéote Tov KUPIwG OKENETO (3) OTOV EUTTPOC KABETO OKEAETS (1) XPNOIHOTIOIVTAG TIAAKA EVIOXU-
on¢ (29), 2 Bidec (83), 2 podélec (97) kat 2 ma&iudadia (101) (Eik. A).

2) ZtepewaTe TO BAon Tou Kabiopatoc (9) otov eUnmPog KABeTO OKeAETO (1) XpNOolpoTTOIWVTAG TTAAKA
evioxuonc (28), 4 Bidec (83), 4 podéhec (97) kat 4 ma&iudadia (101) (E. B).



Brjua 3

1) NepdaoTe TI¢ MAAKeC Bapwv (32) otoug odnyoug Bapwv (5) amod 1o emavw PéPoc. Metd TomoBeTh-
oTe TN PAoyépa emAoYNnC BAapouc (17) oTnv KEVTPIKN TEUTIA TWV TAAKWYV (32) Kal TEAOC TOMoBETH-
ote and mavw TNV avw Adka Bapwv (31).

2) ZNKWOTE TO EUMPOC UEPOC TOU KUPIWG OKEAETOU (3) Kal EVBUYPAUUIOTE TIC TPUTTEG HIE TIC AVTIOTOL-
XEC TNG MAGKaG Tiieong modiwv (13) Kat YeTA TEPAOTE Ao HéCA ToV Afova TG (23), TomoBeTwvTag
ota dkpa kamdkia (74) (Eik. A).



fan

\
[

o

l:_} _

AMNANMANNNANY

Yy

Al
T

Brjua 4

1) ZuvdéoTe Tov Avw OKENETO (4) OTOV EUTIPOC KABETO OKEAETO (1) XpNOIUOTOIWVTAC TTAAKA EVioXUoNg

(29), 2 Bidec (83), 2 podéNeC (97) kat 2 ma&iuddia (101) (Eik. A).
2) ZuvO£oTE ToV Avw OKEAETO (4) oToug 0dnyouc Bapwv (5) pe 2 Bidec (90) kat 2 podéhec (97) (EIk. B).



Briua s

1) Zuvdéote Bdon pmpdtowv ackioswv oTriBoug(6) oTov Avw OKEAETO (4) xpnolpomolwvtag dfova
(77), 2 pobélec (97) kat 2 ma&iuadia (101) (Eik. A).

2) TomoBeTOTE MEPIOTPOPIKA OTNPiypaTa TPoXaAlwY (16) 0To Avw PEPOC TOU EUMTPOC KABETOU OKe-
AetoU (1) xpnotpomolwvtag 2 Bideg (87), 4 podéleg (97) kat 2 ma&iuada (101) (Ewk. B).



Brijua 6

1) Eloayete ™ Bdon TN mAATNG (12) oTtov eumpdg KABeTO OKENETO (1) Kal OTEPEWOTE TNV HE TTOUOAO
(48) (Eik. A).

2) ‘Emelta elodyete TN Bdon pa&idaplol SikepdAwv (11) otn Bdon tou kKabBiopaTog (9) Kal OTEPEWOTE
N pe mopoAo (48) (Eik. B).

3) XZ1EPEWOTE TO CWANVaA ektacewv odiwv (10) otn Bdon tou kabioupatog (9) ue 2 Rideg (90), 2
podéhec (97) kat 1 afova (78) (Ek. B).



-

T

i
N

Tk
NG

Y
7

\'j'
i

BrRua 7

1) ZuvdéoTe Toug pubuIoTEC umpdTtowy (18 & 19) kat 2 TpiIfeic (52) otig SVo MAeupég TnG BAong Unpad-
TOWV ACKNOEWV 0TrB0UC (6), OTEPEWVOVTAC TOUC e 2 SaKTUAIOUC aopaleiag (56), 2 Bidec (91) kat
2 podélec (97) (Eik. A).

2) Elodyete ta unmpdtoa aoknoewv oTtrifouc (7 & 8) 0TI TpUTTEC TWV pUBIOTWV Tou¢ (18 & 19) Kal OTe-
PEWOTE Ta UE 2 amooTAtec (55), 2 Bidec (90) kat 2 podéhec (97) (Eik. A).

3) BibwaoTe Ta 2 MIKPA TTOPOoAA (49) 0Ta UMPAToa aoknogwv oTBouc (7 & 8) kKal oTeEPeWoTe Ta pe 2 Bi-
0€¢ (95), 4 pobélec (99) kat 2 maudadia (100) (Eik. A).

4) Nepdote peydAa a@pwdn MPOoTATEVTIKA (47) oTa unmpdtod aokrnoswyv otBoug (7 & 8). Enetta 1o-
moBetioTe XePOoUALA (15) OTIG TPUTIEG OTO KATW HEPOG TWV UMPATOWV aoKAoewv otrifoug (7 & 8),
Ta omoia otepewvete pe 2 Bidec (90) kat 2 podéhec (97) (Ek. B).

— 13—



Brua 8

1) Z0ppwva pe 1o didypappa (Eik. 8) mapte to dvw cuppatdoxoivo unkoug 3.140mm (34) kat Tomo-
BT 0TE TO 0TO Avw HEPOC TOU TTOAUOPYAVOU. H dkpn UE TN UImiAla TTPETTEL VA TIOPAUEIVEL OTNV AKPN
ToU Avw okeAeToU. Oa XpelaoTeite 6 TPoXaAieg (59), 2 KaAUppata Tpoxaliwy (60), 4 Bidec #85, 1 Bi-
Oa # 84 kat pia Bida #88, 12 podENeC (97), AMeC 2 podéNec (98), 6 ma&iuadia acpaleiac (101) kal to
SImA\6 otriptypa Tpoxaliag (26). AvaAutikd to mola Bida kat podéla mave mou, umopeite va 1o Seite
otnv Eikéva 8-A mapamelpwd. Npoacé&te 61 n Tpitn Tpoxalia xpetdletal Kahvupata (60) kal Tpo-
00eTec podéhec (98).

5) ' Oco apopd tnv méumtn TpoxaAia, autr & Ba oTepewOei 0TOV OKEAETS, pa Ba KPEUETAL, OTEPEWUE-
vn o€ SIM\O oTriplypa TpoxaAiag (26) pe alevofida (88), 2 podéhec (97), TpIeic cuykpaTnT CUpP-
patooxotvou (41), 2 cuykpatnTEG cupuatdoxovou (40) kat ma&iudadt (101) (Eik. 8-B mapamievpwc).

7) TENOG, PETA TNV €KTN TPOXAAIQ, TTNYAIVETE TO CUPUATOCKOIVO TTPOC Ta KATW Kal BIOWOTE TO 01N
@Aoyépa emAoyng Bdpoug (17), éxovtag mpwTta TomoBeTrioel kat Tov emAoyéa Bdpoug (33) (Eik. 8-C
TTApATAELPWC).

— 14—






o 0
Brua 9

1) Z0ppwva pe o Staypappa (Eik. 9) mapTe To CUPUATOOKOIVO AOKAOEWV 0TBOUC Hrikoug 2.950mm
(36). Na Eekivnua, cuvdéoTe Ta AKPA TOU CUPHATOCXOIVOU OTO YAvT{o TTou BpioKeTal 0To THiow HE-
POGC €KAOTOU PUBUIOTA pmpdTtowy (18 & 19).

2) MNnyaivete To CUPHATOCXOLVO TTPOG TA THIOW Kal TOMOBeTHOTE 2 TPOXaAieg (59) 0Ta 2 MEPIOTPOPIKA
otnpiypata tpoxaliag (16) mou tomoBetriocate 0to 50 Prpa. ZtepewoTte TNV TpoxaAia pe 2 Bi-
0¢€¢ (88), 4 podéhec (97), 4 tp1Beic (41), 4 ouykpatnTEG CUPHATOTXOLVOU (40) kal 2 ma&iuddia (101)
(E. A).

3) NepdoTe To CUPHATOOXOIVO KATW Ao TV Tpitn Tpoxahia (Eik. B), otnv omoia otepewote SIMAN
Bdaon tpoxaAiwy (14), pe 2 TpiIPeic (41), 2 ouykpatnTéC cupuatdoxotvou (40), Bida (88), 2 podéheg
(97) kat 1 ma&ipddi (101).



Brjua 10 [

1) Z0pewva pe to Sidypappa (Eik. 10 mapamAew-
PWG) MAPTE TO KATW CUPHUATOCKXOVO MAKOUG ®/
4.,050mm (35). H akpn pe T umilia mpénet va l
TOPAMEIVEL OTNV AKPN TOU OWARVA EKTAOE- '
w¢ modiwv (10). Oa xpelaoTeite 5 Tpoxaieg
(59), 3 Bidec #88, 1 Pida # 86 kal pia Bida #85,
10 podéhec (97) kat 5 ma&iuddia acpaleiog

(101). Avahutikd to mota Bida mdel mov, umo- o
peite va 1o Seite oTic Eikéva 10-A péxpt 10-D. 14
2) H 1pitn tpoxaAia (Eik. D), Oa evwOei oto KdTW 1 D

Mépog TNC SIMARC BAong TPOXaAWV TTOU To-

noBetnoate oTo BAua 9, elkéva B. <

>
lov)

3) H méumtn tpoxahia (Eik. C), Ba evw-
B¢l 010 KaTW TOU SIMAOU OTNPIYHATOC
TpoxaAiag, mou TomoBeTroate oTo Bn)-
pa 8, eikova B. NMPOXOXH: Yndpyouv
TTOA\EC TPUTIEC Yia va PidwoeTe TNV
mEUTN TPoXaAia. EmAéETe auTrv Tou
Ba dwoel cwoTd TEVIWHA OTA CUPUA-
Tooxowva. Mg auto Tov TpOTo UMmopEi-
TE va pubpileTe TO TEVTWUA TWV OUpP-
MOTOCXOIVWV.

4) TéNog, mnyaivete T0 CUPUATOOXOLVO
TTPOC Ta KATW P1dwoTte TNV AKpn Tou
oTtnv urmodoxr TTou UMIAPXEL OTOV KUpi-
WG OKENETO (1) OTEPEWVOVTAG TNV ME PBi-
60 (89), pobéhec (97) kaumaliuadi(101).




Ak

\

F1 ]
vy

e
N

o
[

Ea
.

WITETITiisIG *
A

oy

VS

Brua 11

1) Ztepewote To KABIoUA (37) otn Baon tou (9) ue 2 Bidec (92) kat 23 podEéNeC (99).

2) X1epewoTe TNV MAATN (38) otov Bdon Tn¢ (12) pe 2 Bidec (93) kat 2 podéhec (99).

3) X1epewoTe To HASINAPL SIKEPAAWYV (39) otn Bdon tou (11) pe 2 Bidec (94) kat 2 podéhec (99).
4)

Eiodyete 2 a€ovec appwdwv mpooTtateutikwy (24) otn Bdon Tou kabiouatog (9) Kal oTov cwAnRva
ektdoewv modiwv (10), TomoBeTAOTE 4 UIKPA a@PwdN TTPOOTATEUTIKA (46) O0Ta AKpad TwV afdvwv

24) kal 010 TéNo¢ ToToOeTAOTE KAl Karmdkla (45).



BrAua 12

miow otabepo-

1) ZTEPEWOTE TO KATW PEPOC TWV KAAUUMATWY Bapwv (25) oTov Kupiwg OKENETO (3),

30) e 6 Bidec (91) kat 6 podéAec (97).

2) ZTEPEWOTE TO AVW UEPOC TWV KAAUUUATWY BapwvV (25) oTov Avw oKeAETO (4) Kal TAAKA evioxuong

(

moinTA (2) kat mAAaKa evioxuong

).

(30) ne 6 Bidecg (91) kat 6 pobéAeg (97



.‘-—,-‘. -.-.
T o
Li T

U iy

%

13

BAua 13

1) Zuvdéote TN umdpa aoknoewv TAATNG (21) 0To EMAvVw CUPUATOCXOIVO (34) XPNOILOTIOIWVTAG OAU-
oida 10 kpikwv (81) kat 2 opelfatikol¢ yavtlouc (79) kal TOMoBETAOTE TNV OTA AYKIOTPA.

2) Zuvd£€oTeE TN UMAPA AOKNOEWV EAEEWV (22) OTO KATW CUPUATOCXOIVO (35) XPNOILOTIOIWVTAC OAU-
oida 15 kpikwv (80) kat 2 opeifatikoug yavtloug (79).

3) MNa va kdvete aoknoelC TodIWY, agalpeite TN urmdpa éA&ewy (33) Kal TNV avTIKABIOTATE JE TOV IUA-
vTa aoTtpaydou (42).

4) Emmpo60o0eta, yla aoKAOELG EVOG XEPLOU, UTTOPEITE va Xpnolpomoloste Tn povr Aafr (43).



14

Brua 14

1) Otav &€ xpnoiuomolEiTeE TO TOAUOPYAVO, EI0AYETE TOV emMAoyéa Bapouc (33) otnv TpUTa Tou 0dn-
you Bapwv (5) kal KAEIOWOTE TO UE TO AOUKETO (58). Me Tov Tpd1mo auto to moAudpyavo &€ Umopei
va xpnolpormolnOei, amogelyovtag ylia mapadelypa SuVAPEVOUS TPAUUATIOMOUC o€ TTaldLd mou Tali-
Couv xwpic emiPAeyn.

2) ‘Otav To XPNOIUOTIOLEITE, UTTOPEITE VA TOTTOOETEITE TO AOUKETO OTO CUPHATOOXOIVO YId VA PNV TO
XAOETE.




PARTS LIST




PARTS LIST




— 24—

# | Tux. Nepypapn # | Tpx. Neptypaen
1 1 |Front Vertical Frame 39| 1 |Arm Curl Pad
2 | 1 |RearBase Frame 40 | 14 | Cable Retainer
3 | 1 |BaseFrame 41| 14 | Cable Retainer Bushing
4 | 1 |UpperFrame 42| 1 |Ankle Strap
5| 2 |GuideRod 43| 1 |Single Handle
6 | 1 |FrontPressBase 44 | 8 |Plastic Ring @16mmx@11mm
7 | 1 |Left Butterfly 45| 4 |Foam Roll End Cap
8 | 1 |RightButterfly 46 | 4 |Foam Roll
9 | 1 |SeatSupport 47| 2 |Butterfly Large Foam Roll
10| 1 |Leg Developer 48| 2 |LockKnob M18
11| 1 |Arm Curl Stand 49 | 2 |QuickRelease Lock Pin
12| 1 |Backrest Adjustment Frame 50| 4 |Bushing @32mmx19mm
13| 1 |FootPlate 51| 2 |Bushing @50mmx@16mm
14| 1 |Angled Floating Pulley Bracket 52| 2 |Butterfly Axle Bushing 41x@21mm
15| 2 |FrontPress Handle 53| 2 |Spacer @50mmx20mm
16| 2 |Swivel Pulley Bracket 54| 2 |Spacer @50mmx35mm
17| 1 |Selector Rod 55| 2 |Spacer @32mmx12mm
18 | 1 |LeftButterfly Adjustment Frame 56| 2 |LockRing
19| 1 |Right Butterfly Adjustment Frame 57| 6 |Grip 150mm
20 | 2 |Rotate Ring 58 | 1 |Combination Lock
21| 1 |LatBar 59| 14 |Pulley
22| 1 |ShiverBar 60| 2 |PulleyWith Cover
23| 1 |Foot Plate Tube 61| 2 |Rubber Bumper @38mmx15mm
24 | 2 |Foam Tube 62| 2 |Rubber Bumper @62mmx25mm
25| 2 |Weight Stack Cover 63| 6 |Bushing @25mmx10mm
26| 2 |Double Floating Pulley Bracket 64| 1 |Sleeve 60mmx50mm
27 | 1 |Bracket 180mmx66mm 65| 4 |RoundEnd Cap @50mm
28| 1 |Bracket 140mmx65mm 66| 2 |EndCap @25mmx2.0
29| 2 |Bracket 140mmx50mm 67| 1 |Square End Cap 50mmx50mm
30| 2 |Bracket 155mmx50mm 68| 2 |Square End Cap 50mmx50mmx2
31| 1 |Selector Stem 69 | 2 |Square End Cap 65mmx65mm
32| 13 |Weight Plate 70| 4 |End Cap 25mmx50mm
33| 1 |Weight Selector Pin 71| 3 |Base Frame End Cap 65mmx65mm
34| 1 |Upper Cable 3140mm 72| 1 |Square End Cap 38mmx38mm
35| 1 |Lower Cable 4050mm 73| 2 |Rubber Bumper @20mmx29mm
36 | 1 |Butterfly Cable 2950mm 74| 6 |EndCap @25mmx1.5
37| 1 |SeatPad 75| 1 |Cone-shaped End Cap @25
38| 1 |BackrestBoard 76 | 1 |Rubber Sticker
This drawing instructs This means to tighten all
you to just screw the screw and bolts firmly. éb
bolts by hand, without
tightening. ﬁ
The ruler below can be used to count the dimensions of the bolts. Keep in mind
- that the previous drawings are neither in scale nor in actual size.
0 3 4 b 6 7 8 9 10 11 12 13 14 16 16 17 18 19



PARTS LIST

Drawing | # | Pcs | Description | Drawing | # | Pcs Description
@' ﬂﬂ]ﬂmﬂﬂ 84| 1 [M10x150mm Allen Bolt
83| 10 |M10x85mm Carriage
Bolt
93 2 | M8x40mm Allen Bolt 89 1 |M10x30mm Allen Bolt
—(( (- mm
q 85| 5 [M10x85mm Allen Bolt
o 95| 2 [M8x22mm Allen Bolt q lm” 90| 10 |M10x20mm Allen Bolt
”””””””” 92| 2 |M8x85mm Allen Bolt
( 94| 2 [M8x18mm Allen Bolt QW 91| 14 |M10x16mm Allen Bolt
G 86 1 |M10x68mm Allen Bolt
@ [I 99| 10 |08 Washer @ H 97| 70 |@10Washer
G ”””m”” 87| 2 [M10x65mm Allen Bolt
@ M 98| 2 |030x010,5Washer B 100 2 |MS8 Aircraft Nut
q 88| 7 [M10x50mm Allen Bolt
@H 101| 29 |M10 Aircraft Nut @ 79| 4 |ClipHook
#5 Allen Wrench 2 | #6 Allen Wrench

C G & & 81| 1 |10Joint Chain
ST 7 7
NN\ N —R X N i i
C=5—5 >—5 G >_&—> 6> _480| 1 |15JointChain
78 1 |[M10x016x57mm Axle
[]: :U 77 1 [M10x016x169mm Axle

— 25



ASSEMBLY INSTRUCTIONS

Step 1

1) Put the Guide Rod (5) through 2 x Rubber Bumpers (62) from bottom and then insert the Guide
Rod (5) into the Rear Base Frame (2) and secure with 2 x M10x20mm Allen Bolts (90) and 2 x
@10mm Washers (97). For details please refer to Diagrams B & C.

2) Connect the Base Frame (3), U-Shape Bracket (27) to the Rear Base Frame (3) using 2 x M10x85mm
Carriage Bolts (83), 2 x @10mm Washers (97) and 2 x M10 Aircraft Nuts (101). Please refer to Dia-
gram A.



Step 2

1) Connect the Base Frame (3), Bracket
riage Bolts (83), 2 x @10mm Washers

2) Attach the Seat Support (9), Bracket
riage Bolts (83), 4 x @10mm Washers

—_

29) to the Front Vertical Frame (1) using 2 x M10x85mm Car-
97) and 2 x M10 Aircraft Nuts (101). Please refer to Diagram A.
28) to the Front Vertical Frame (1) using 4 x M10x85mm Car-
97) and 4 x M10 Aircraft Nuts (101). Please refer to Diagram B.

—_ o~ o~

— 27—



Step 3

1) Sequentially put the Guide Rod (5) through the 13 pieces Weight Plates (32) and the 1 piece Selec-
tor Stem (31), insert the Selector Rod (17) into the central hole, and then position the Foot Plate
(13) onit.

2) Uplift the front part of the base frame and assemble the Foot Plate (13) hole to hole, then insert the
Foot Plate Tube (23) to secure, enclose both ends with @25x1.5 End Caps (74). Refer to Diagram A.



fan

\
[

o

l:_} _

AMNANMANNNANY

Yy

Al
T

Step 4
1) Connect the Upper Frame (4), Bracket (29) to the Front Vertical Frame (1) using 2 x M10x85mm
Carriage Bolts (83), 2 x @10mm Washers (97) and 2 x M10 Aircraft Nuts (101). Refer to Diagram A.

2) Connect the Upper Frame (4) to the Guide Rods (5) using 2 x M10x20mm Allen Bolts (90) and 2 x
@10mm Washers (97). Refer to Diagram B.

—29__



Step 5

1) Attach the Front Press Base (6) to the Upper Frame (4) using M10x@16x169 Axle (77), 2 x @10mm

Washers (97) and 2 x M10 Aircraft Nut (101). Refer to Diagram A.

2) Attach two Swivel Pulley Brackets (16) to both sides of the Front Vertical Frame (1) using 2 x
M10x65mm Allen Bolts (87), 4 x @10 Washers (97) and 2 x M10 Aircraft Nuts (101). Refer to Dia-
gram B.



Step 6

1) Inset the Backrest Adjustment Frame (12) into the Front Vertical Frame (1), and secure with M18x1.5
Lock Knob (48). Refer to Diagram A.

2) Then insert the Arm Curl Stand (11) into the Seat Support (9), and secure with M18x1.5 Lock Knob
(48). Refer to Diagram B.

3) Attach the Leg Developer (10) to the Seat Support (9) using 2 x M10x20mm Allen Bolts (90), 2 x
@10mm Washers (97) and 1 x M10x@16x57 Axle (78). Refer to Diagram B.



T
W

7
i
AN

i,

i
- J:”

A

Step 7

1) Attach the L & R Butterfly Adjustment Frame (18 & 19) and 2 x Butterfly Axle Bushings (52) to both
sides of the Front Press Base (6), secure with 2 x M18 Lock Ring (56), 2 x M10x16mm Allen Bolts (91)
and 2 x @10mm Washers (97), for details please refer to Diagram A.

2) Insert the L & R Butterfly (7 & 8) into the holes of the L & R Butterfly Adjustment Frame (18 & 19),
and secure with 2 x Spacers (55), 2 x M10x20mm Allen Bolts (90) and 2 x @10mm Washers (97).

3) Turn two M18x1.5 Lock Knobs (49) to the L & R Butterfly (7 & 8), and secure with 2 x M8x22 Allen
Bolts (95), 4 x @8mm Washers (99) and 2 x M8 Aircraft Nuts (100), refer to Diagram A.

4) Put the L & R Butterfly (7 & 8) through the foam rolls, then insert two Front Press Handle (15) in-
to the holes on the L & R Butterfly (7 & 8), and secure with 2 x M10x20mm Allen Bolts (90) and 2 x
@10mm Washers (97), refer to Diagram B.



Step 8

Notes: The pulley on the Front Press Base (6) should be enclosed by two Pulley Covers (60).

1) According to the cable diagram, sequentially use 6 x Pulleys (59), 4 x M10x85mm Allen Bolts (85),
1 x M10x150mm Allen Bolt (84), T x M10x50mm Allen Bolt (88), 12 x @10mm Washers (97), 2 x
@30x@ 10.5mm Washers (98), 6 x M10 Aircraft Nuts (101) and 2 x Double Floating Pulley Bracket
(26) to connect Upper Cable (34), refer to Diagram 8-A.

2) Secure the Pulley (59) using 2 x Double Floating Pulley Brackets (26), T x M10x50mm Allen Bolt
(88), 2 x @10mm Washers (97), 1 x M10 Aircraft Nut (101), 2 x Cable Retainers (40) and 2 x Cable Re-
tainer Bushings (41), refer to Diagram 8-B.

3) Insert the Weight Selector Pin (33) into the hole of the selected weight plate, put the key ring on
the Selector Rod (17), and connect the end with thread head of the Upper Cable (34) to the Selec-
tor Rod (17), refer to Diagram 8-C.




— 34—



: o 9
Step 9

1) Sequentially use 1 x Angled Floating Pulley Bracket (14), 3 x Pulleys (59), 3 x M10x50mm Allen Bolts
(88), 6 x @10mm Washers (97) and 3 x M10 Aircraft Nuts (101) to connect the Butterfly Cable (36),
and hang both ends of the cable on the hook of the L & R Butterfly Adjustment Frame (18 & 19).

2) Attach 2 x Pulleys (59) to the left and right Swivel Pulley Bracket (16) using 2 x M10x50mm Allen
Bolts (88), 4 x @10mm Washers (97), 2 x M10 Aircraft Nuts (101), 4 x Cable Retainers (40) and 4 x Ca-
ble Retainer Bushings (41), refer to Diagram A.

3) Attach 1 x Pulley (59) to the top of the Angled Floating Pulley Bracket (14) using 1 x M10xX50mm
Allen Bolt (88), 2 x @10mm Washers (97), 1 x M10 Aircraft Nut (101), 2 x Cable Retainers (40) and 2
x Cable Retainer Bushings (41), refer to Diagram B.




Step 10

1) Sequentially use 1 x Angled Floating Pulley
Bracket (14), 2 x Double Floating Pulley Brack-
ets (26), 5 x Pulleys (59), 3 x M10x50mm Al-
len Bolts (88), 1 x M10x68mm Allen Bolt (86),
1 x M10x85mm Allen Bolt (85), 10 x @10mm
Washers (97) and 5 x M10 Aircraft Nuts (101)
to connect the Lower Cable (35).

2) Put 1 x Pulley (59) in the groove of the Leg
Developer (10) as shown in the diagram, and
then secure with 1 x M10x68mm Allen Bolt
(86), 2 x @10mm Washers (97) and 1 x M10
Aircraft Nut (101), refer to Diagram 10-A.

3) Put 1 x Pulley (59) in the groove of the Leg De-
veloper (10), and secure with 1 x M10x85mm
Allen Bolt (85), 2 x @10mm Washers (97), 1 x
M10 Aircraft Nut (101), refer to Diagram 10-B.

4) Attach 1 x Pulley (59) to the U-shape pul-
ley support on the Base Frame (3) using 1 x
M10x50mm (88), 2 x @10mm Washers (97), 1
x M10 Aircraft Nut (101), 2 x Cable Retainers

& Al
l
744
1 D
.
A B
" 3

26

40) and 2 x Cable Retainer Bushings (41),
refer to Diagram 10-B.

) Connect the Lower Cable (35) to the U-
shaped bracket of the Base Frame (3) using
1 x M10x30mm Allen Bolt (89), 2 x @10mm
Washers (97) and 1 x M10 Aircraft Nut (101),
refer to Diagram 10-B.

) Fix and secure 1 x Pulley (59) using 2 x
Double Floating Pulley Bracket (26), 1 x
M10x50mm Allen Bolt (88), 2 x @10mm
Washers (97), 1 x M10 Aircraft Nut (101), 2 x
Cable Retainers (40) and 2 x Cable Retainer
Bushings (41), refer to Diagram 10-C.

) Fix 1 x pulley (59) to the bottom of the An-
gled Floating Pulley Bracket (14) using 1
X M10x50mm Allen Bolt (88), 2 x @10mm
Washers (97), 1 x M10 Aircraft Nut (101), 2 x
Cable Retainers (40) and 2 x Cable Retainer

Bushings (41), refer to Diagram 10-D.




Ak

\

rd
W

/A
NG

I TTTITT TS

AN

oy

4

o,

A\
%

Step 11

1) Attach the Seat Pad (37) to the Seat Support (9) using 2 x M8x85mm Allen Bolts (92) and 2 x @8mm
Washers (99).

2) Attach the Backrest Board (38) to the Front Vertical Frame (1) using 2 x M8x40mm Allen Bolts (93)
and 2 x @8mm Washers (99).

3) Attach the Arm Curl Pad (39) to the Arm Curl Stand (11) using 2 x M8x18mm Allen Bolts (94) and
2 x @8mm Washers (99).

4) Insert two Foam Roll Tubes (24) into the Seat Support (9) and Leg Developer (10) respectively, then
put 4 x Foam Rolls (46) through the two sides and enclose with 4 x Foam Roll End Caps (45).




Step 12

1) Fix the bottom of two Weight Stack Covers (25) to the Base Frame (3), Rear Base Frame (2) and
Bracket (30) using 6 x M10x16mm Allen Bolts (91) and 6 x @10mm Washers (97).

2) Then fix the top of the two Weight Stack Covers (25) to the Upper Frame (4) and another Bracket
(30) using 6 x M10x16mm Allen Bolts (91) and 6 x @10mm Washers (97).

3) Secure all the bolts.



- /
i A
st

N

13

Step 13

1) Connect the Lat Bar (21) to the Upper Cable (34) using 1 x 10 Joint Chain (81) and 2 x Clip Hooks
(79), hang the Lat Bar (21) on the hook of the Upper Frame (4) when not using it to avoid injury.
2) Connect the Shiver Bar (22) to the Lower Cable (35) using1 x 15 Joint Chain (80) and 2 x Clip Hooks
(79), the Shiver Bar (22) is used for low pull and biceps exercises, when doing leg developing exer-

cise, it should be removed and replaced with the Ankle Strap (42).



Lt

RN S

Step 14
1) When the machine is out of operation, insert the selector pin into the hole of the Guide Rod and
lock with coded lock.

2) When using it, unlock the coded lock and pull out the selector pin, then put the coded lock on the
upper cable.

ELDICO E={
sport -

AlavépeTal ané Tnv EAAIKO ZIMOP MON. A.E.E.

Distributed by ELDICO SPORT SA

eMail: support@eldico.gr ¢ Web Site: eldico.gr




